
 

Town Of Carleton Place Wastewater 
Treatment Plant Expansion, Town 
of Carleton Place 

Municipal Class Environmental 
Assessment - Environmental Study 
Report 

Final 

January 25, 2023 

Prepared for: 
Town of Carleton Place 

Prepared by: 
Stantec Consulting Ltd. 

Project Number: 
163401646 

 



Municipal Class Environmental Assessment - Environmental Study Report 
January 25, 2023 

i 

Limitations and Sign-off 

The conclusions in the Report titled Municipal Class Environmental Assessment - 
Environmental Study Report are Stantec’s professional opinion, as of the time of the 
Report, and concerning the scope described in the Report. The opinions in the document 
are based on conditions and information existing at the time the scope of work was 
conducted and do not take into account any subsequent changes. The Report relates 
solely to the specific project for which Stantec was retained and the stated purpose for 
which the Report was prepared. The Report is not to be used or relied on for any variation 
or extension of the project, or for any other project or purpose, and any unauthorized use or 
reliance is at the recipient’s own risk. 

Stantec has assumed all information received from Town of Carleton Place (the “Client”) 
and third parties in the preparation of the Report to be correct. While Stantec has exercised 
a customary level of judgment or due diligence in the use of such information, Stantec 
assumes no responsibility for the consequences of any error or omission contained therein. 

This Report is intended solely for use by the Client in accordance with Stantec’s contract 
with the Client. While the Report may be provided to applicable authorities having 
jurisdiction and others for whom the Client is responsible, Stantec does not warrant the 
services to any third party. The report may not be relied upon by any other party without the 
express written consent of Stantec, which may be withheld at Stantec’s discretion. 

Prepared by:   Reviewed by:   

  
Signature   Signature 

 
   

 
Claire O’Neill Sanger, M.Sc.  Ferenaz Raheem, RPP MCIP 

 
Printed Name  Printed Name 

Reviewed by:   Approved by:   

  
Signature   Signature 

 
   

 
Pierre Wilder, P.Eng. 

 
 Mark Knight, RPP MCIP 

 
 

Printed Name  Printed Name 
 



Municipal Class Environmental Assessment - Environmental Study Report 
January 25, 2023 

ii 

Executive Summary 

The Town of Carleton Place (Town) is situated in Lanark County, west of the City of 
Ottawa, and is accessible via Highways 7 and 15. Based on the Census of 2021, the 
Town has a population of 12,517 and occupies an area of 9.94 km2. The Town has 
experienced a 17.6% increase in population growth between 2016 and 2021, and the 
population is expected to grow to 25,000 by 2041. The unprecedented population 
growth along with increased water demands and expanding development areas 
underpin the need for infrastructure expansion. 

The Town’s wastewater is conveyed to the Wastewater Treatment Plant (WWTP) via a 
separated gravity sewer network including 11 pumping stations. The existing WWTP 
has a rated capacity of 7,900 m3/d annual average flow and a peak design flow of 
22,000 m3/d. Peak flows exceeding 30,000 m3/d are occasionally observed during 
Spring. The assessment of the WWTP shows that, in 2041, the design average daily 
flow is 10,625 m3/d, hence an expansion of the plant’s rated capacity of 2,725 m3/d (i.e., 
a 35% increase in capacity) would be required.  

The preferred servicing solution from the 2022 Water and Wastewater Master Plan was 
to expand the existing WWTP to serve future growth in the Town. Following completion 
of the Master Plan in May 2022, Stantec was retained by the Town to undertake the 
Phases 3 and 4 of the Municipal Class Environmental Assessment (MCEA) process to 
identify a preferred design concept for the expansion of the WWTP. The project was 
carried out in accordance with Schedule C projects under the MCEA process. This 
Environmental Study Report (ESR) is the documentation of the MCEA process for the 
WWTP expansion.  

From the long-list options, two alternative design concepts were short-listed as the most 
feasible and evaluated for the WWTP expansion: Conventional Activated Sludge 
Process vs. Membrane Bioreactor Treatment. The evaluation of alternative design 
concepts includes consideration of potential environmental, social, and economic 
impacts and recognizes the need to design the facilities in such a way that they will 
reduce environmental impact and blend-in with the existing WWTP and surrounding 
environment. Based on the detailed evaluation, the preferred design concept for the 
WWTP expansion is “Alternative 2 - WWTP Membrane Bioreactor Treatment Upgrade”.  

Membrane bioreactors (MBR) is an advanced activated sludge wastewater treatment 
process, which typically consists of a suspended growth biological reactor coupled with 
a submerged ultrafiltration membrane system. Mixed liquor from the biological reactor is 
fed to the membrane tanks and clean effluent is drawn through membrane filters by 
permeate pumps. The membrane essentially provides the functions of secondary 
clarification and tertiary filtration usually seen in a Conventional Activated Sludge 
Process, thus eliminating the need for secondary clarifiers and tertiary filters. 



Municipal Class Environmental Assessment - Environmental Study Report 
January 25, 2023 

iii 

The MBR treatment benefits from the following key advantages: 

• Optimizes use of existing infrastructure, including conversion of the existing 
aeration tanks to equalization tanks and conversion of the existing secondary 
clarifiers to aeration tanks 

• Smaller footprint required for the plant expansion, limiting disturbance to natural 
features and retaining space for future expansion 

• Reduces flow splits and simplified hydraulic control 

• Lower capital cost 

• Ability to accommodate increased influent loading by operating the plant at 
higher Mixed Liquor Suspended Solids (MLSS). 

Alternative 2 includes expanding the WWTP by converting the existing secondary 
clarifier tanks to aeration tanks to increase the plant’s secondary treatment capacity and 
adding MBRs to provide clarification and improve effluent quality to tertiary treatment 
level. Existing WWTP infrastructure will be reused in conjunction with new tanks and 
buildings required for Alternative 2. Furthermore, the layout of the sanitary collection 
system can be maintained with this WWTP expansion option. A portion of the land east 
of the existing site will be required to provide adequate space for new infrastructure. 
However, the expanded facilities can be accommodated in the previously disturbed area 
of the Town’s current hazardous waste depot, resulting in minimal impacts to treed 
areas. 

A series of environmental technical studies were undertaken to identify existing 
conditions in the WWTP expansion project footprint as well as adjacent lands within 120 
metres of the site, herein referred to collectively as the Study Area. Potential 
environmental effects resulting from the construction and operation of the proposed 
WWTP expansion were identified and analyzed based on an assessment of the existing 
conditions. Potential impacts include potential to impact water quality in terms of erosion 
and sediment control due to site’s proximity to the Mississippi River (i.e., working within 
30 m of a watercourse but not in-water); potential to impact wildlife/habitat and Species 
at Risk (SAR) due to vegetation removals; potential to impact healthy trees due to 
expansion; potential for noise and vibration nuisances due to construction equipment; 
potential to impact traffic operations, cyclists, and pedestrians due to safety measures 
and working adjacent to roadways and trails; and potential to impact existing utilities as 
there may be a need for relocations and upgrades.  

Implementation of the preferred design concept should result in limited residual 
environmental impacts while improving plant effluent quality. In addition to employing 
‘best management practices’, a number of environmental management measures have 
been identified to avoid, protect, and mitigate potential adverse environmental impacts. 



Municipal Class Environmental Assessment - Environmental Study Report 
January 25, 2023 

iv 

Means to monitor or verify the effectiveness of the proposed mitigation measures to 
reduce or eliminate adverse effects are also provided in Section 5.5 of this ESR. 

Consultation with the public, agencies, stakeholders, and Indigenous Nations was 
undertaken as per the requirements of the MCEA process. The following are highlights 
of the consultation activities undertaken: 

• A project contact list was compiled and maintained that included interested 
members of the public, agencies, stakeholders and Indigenous Nations. 

• Notices were published in the local paper (The Carleton Place Canadian 
Gazette), posted on the Town’s website, and mailed to those on the contact list. 

• An online Public Information Centre (PIC) was held between December 5 to 19, 
2022 as a recorded presentation and available for public review on the Town’s 
website.  

Comments received during the MCEA process related to the WWTP upgrades capacity, 
water quantity, cost of treatment options, and the relocation of the Household 
Hazardous Waste Depot.  

The work undertaken in preparing this report represents the completion of the MCEA 
process for the WWTP expansion after public review and comment period. The ESR 
document will be made available for the mandatory 30-day public review period. 
Provided all stakeholder, Agency, and Indigenous concerns are addressed, the Town 
may proceed to design and implementation.  



Municipal Class Environmental Assessment - Environmental Study Report 
January 25, 2023 

v 

Table of Contents 
1 Introduction ....................................................................................................... 1 

1.1 Municipal Class Environmental Assessment Process ............................... 2 

1.1.1 General ........................................................................................ 2 

1.1.2 Phases in the MCEA Process ...................................................... 3 

1.1.3 Intent of the Report ...................................................................... 4 

2 Background: Water and Wastewater Master Plan........................................... 5 

2.1 Phase 1 - Problem or Opportunity ............................................................. 5 

2.1.1 Population Projections ................................................................. 5 

2.1.2 Existing Wastewater Treatment Plant .......................................... 6 

2.1.3 Challenges and Constraints ......................................................... 8 

2.1.4 Problem Statement/Opportunity ................................................... 8 

2.2 Phase 2 - Alternative Solutions ................................................................. 9 

2.2.1 Preferred Alternative Solution ...................................................... 9 

2.2.2 Source Water Protection ............................................................ 10 

2.2.3 Water and Wastewater Master Plan Consultation (Notice of 
Study Completion) ..................................................................... 10 

3 Existing Environmental Conditions ............................................................... 12 

3.1 Natural Environment ............................................................................... 12 

3.1.1 Aquatic Environment .................................................................. 12 

3.1.2 Terrestrial Environment .............................................................. 13 

3.1.3 Species at Risk .......................................................................... 13 

3.1.4 Groundwater .............................................................................. 15 
[...]
TP Total Phosphorus 
Town Town of Carleton Place 
WTP Water Treatment Plant 
ZOI Zone of Influence 

 



Municipal Class Environmental Assessment - Environmental Study Report 
1 Introduction 
January 25, 2023 

 
1 

1 Introduction 

The Town of Carleton Place (Town) is situated in Lanark County, west of the City of 
Ottawa, and is accessible via Highways 7 and 15. Based on the Census of 2021, the 
Town has a population of 12,517 and occupies an area of 9.94 km2. The Town has 
experienced a 17.6% increase in population growth between 2016 and 2021, and the 
population is expected to growth to 25,000 in 2041. The unprecedented population 
growth along with increased water demands, increased wastewater generation, and 
expanding development areas underpin the need for infrastructure expansion. 

The Mississippi River runs through the centre of the Town and serves as the source of 
water for the municipal drinking water system and as the receiving stream for treated 
sewage effluent. The Mississippi River is also used for recreational purposes.  

 

Figure 1: Wastewater Treatment Plant Expansion Footprint 

 



Municipal Class Environmental Assessment - Environmental Study Report 
1 Introduction 
January 25, 2023 

 
2 

The Town’s Wastewater Treatment Plant (WWTP) is located at 122 Patterson Crescent 
(See Figure 1). The WWTP has a current rated treatment capacity of 7,900 m3/d annual 
average flow and a peak design flow of 22,000 m3/d.  

The Carleton Place Water & Wastewater Master Plan – Phase 2 Report (Master Plan) 
identified that additional treatment capacity at the WWTP is required to support existing 
services areas and anticipated future growth. The Master Plan was prepared in 
accordance with Phases 1 and 2 of the Municipal Class Environmental Assessment 
(MCEA) process to identify the preferred solution which involves capacity expansion of 
the Town’s WWTP at the existing site. 

The Town has undertaken Phase 3 of the MCEA process which involves the 
identification and evaluation of alternative design concepts for the proposed WWTP 
expansion and is carrying out Phase 4 with the release of this Environmental Study 
Report (ESR). This ESR documents the activities undertaken as part of the MCEA 
process and recommendations for the proposed expansion. 

1.1 Municipal Class Environmental Assessment Process  

1.1.1 General 

The MCEA process provides a consistent method of identifying and assessing technical 
and environmental impacts and concerns before improvements or additions to municipal 
infrastructure are undertaken. Planning in this way provides reassurance that potential 
impacts from all municipal projects are addressed and mitigated, prior to 
implementation. 

The MCEA guidance document defines four schedules under which projects may be 
planned and the associated processes required for each. The four types of projects are 
referred to as schedules and projects can be classed as either Schedule A, A+, B or C, 
depending on the anticipated level of environmental impact, and for some projects, the 
anticipated construction costs. 

Schedule A projects are minor operational and/or maintenance activities and may go 
ahead without further assessment once Phase 1 of the MCEA process is complete (i.e., 
the problem is reviewed, and a solution is confirmed). 

Schedule A+ projects are limited in scale, have minimal adverse environmental 
impacts, and require no documentation. However, the public is to be advised of the 
project prior to implementation. 

Schedule B projects must proceed through the first two phases of the process. 
Proponents must identify and assess alternative solutions to the problem, inventory 
impacts, and select a preferred solution. They must also contact relevant agencies and 
affected members of the public. Provided that no significant impacts are found, and no 



Municipal Class Environmental Assessment - Environmental Study Report 
1 Introduction 
January 25, 2023 

 
3 

requests are received to undertake the project as an individual Environmental 
Assessment, the project may proceed to detail design (Phase 5). 

Schedule C projects require more detailed study, public consultation, and 
documentation, as they may have more significant impacts. Projects categorized as 
Schedule C must proceed through the first four phases of assessment. Schedule C 
projects may result in adverse impact(s), and as such, a public consultation program is 
needed to ensure that stakeholders and local residents in the Study Area are provided 
with the opportunity to provide meaningful input. 

As per the MCEA guidelines, major expansions to existing facilities such as the WWTP 
fall under the classification of Schedule C projects.  

1.1.2 Phases in the MCEA Process 

The MCEA for municipal projects follows a five-phase planning process. Consultation is 
a key element of MCEA planning and is required during different phases to incorporate 
and consider public input. Details on the activities within each phase of the process is 
shown in Figure 2. 

 



Municipal Class Environmental Assessment - Environmental Study Report 
1 Introduction 
January 25, 2023 

 
4 

Figure 2: Municipal Class EA Planning and Design Process (Source: Municipal 
Engineers Association) 

1.1.3 Intent of the Report 

The intent of this report is to outline the steps the Town has taken to satisfy the 
requirements of the MCEA process for this Schedule C project. This ESR contains the 
following: 

• A summary of background information and the Master Plan 

• The planning context in which the project is situated, including existing conditions  

• Development and evaluation of design concepts and selection of the preferred 
alternative 

• Recommendations for mitigating potential environmental impacts and permitting 
requirements to be carried forward into Detail Design and construction. 

  



Municipal Class Environmental Assessment - Environmental Study Report 
2 Background: Water and Wastewater Master Plan 
January 25, 2023 

 
5 

2 Background: Water and Wastewater Master Plan 

The Master Plan (https://carletonplace.ca/water-and-wastewater-master-
plan.php#Documents) was undertaken to develop and evaluate water and wastewater 
servicing strategies to address population growth in the Town. The Master Plan was 
developed under the MCEA process where the need and justification for individual 
projects and the existing conditions are better defined. The Master Plan addresses 
Phases 1 and 2 of the MCEA process to fulfill the requirements for the recommended 
Schedule A and A+ projects and forms the basis for the recommended Schedule B and 
C water and wastewater projects identified within the Master Plan. Any Schedule B and 
C projects identified would be required to complete the remaining phases as applicable. 
The expansion of the existing WWTP was identified as a Schedule C project, requiring 
the completion of Phases 3 and 4 of the MCEA planning process. 

The preferred solution for wastewater servicing in the Town included the expansion of 
the existing WWTP in the existing footprint and on the neighbouring household 
hazardous waste and compost yard site to the east to service existing and future 
growth. The expansion alternative discussed in the Master Plan was presented as a 
conventional (activated sludge) treatment plant expansion, however, other treatment 
technologies would be explored in Phase 3 of the MCEA process.  

2.1 Phase 1 - Problem or Opportunity  

The first step in the MCEA process is to identify the problem or opportunity under 
consideration. Factors leading to the conclusion that an improvement or change is 
needed are documented in the following section, resulting in the identification of the 
Problem/Opportunity Statement, which reflects the scope and objectives of the project.  

2.1.1 Population Projections 

Based on the Census of 2016, the Town had a population of 10,644 inhabitants and 
grew to 12,517 in 2021 (17.6% increase). As the Master Plan process began when the 
2021 census was not available, population estimates were used. 

Growth projections over multiple planning horizons were developed: Baseline year 
2021; short-term, or 5-year planning horizon, in the year 2026; medium-term, or 10-year 
planning horizon, in the year 2031; and long-term, or 20-year planning horizon, in the 
year 2041. The alternatives evaluated were specifically for the 20-year (2041) condition. 

The Design Basis Memo Appended to the Master Plan, provides detailed information on 
how area growth projections were developed. Additionally, for the purpose of estimating 
inflow and infiltration (I/I) flows into the sanitary sewer collection system, the historical 
area growth rate of 13 ha/year was used. The resulting growth projections for the Town 

https://carletonplace.ca/water-and-wastewater-master-plan.php#Documents
https://carletonplace.ca/water-and-wastewater-master-plan.php#Documents


Municipal Class Environmental Assessment - Environmental Study Report 
2 Background: Water and Wastewater Master Plan 
January 25, 2023 

 
6 

suggest that the population will be 17,000 in 2026 (35.8% increase), 20,500 in 2031 
(63.7% increase), and 25,000 in 2041 (99.7% increase), when compared to the 2021 
census population.  

2.1.2 Existing Wastewater Treatment Plant 

The Town’s wastewater is conveyed to the WWTP via a separated gravity sewer 
network including eleven (11) pumping stations. The existing WWTP has a rated 
capacity of 7,900 m3/d annual average flow and a peak design flow of 22,000 m3/d. The 
plant is considered a conventional activated sludge plant with base flow treatment 
through complete works for flows up to 10,400 m3/d and excess wet weather flows 
greater than this passing through physical/chemical clarifiers for enhanced primary 
treatment. 

The Ontario Clean Water Agency (OCWA) provided the Town with a Facility 
Optimization Report for the WWTP in 2020. From this analysis, the WWTP was rated as 
a capable plant since the performance of the plant met the Ministry of Environment, 
Conservation and Parks (MECP) treatment objectives and limits fairly consistently. The 
main treatment process consists of fine screening, grit removal, two (2) primary 
clarifiers, three (3) aeration tanks, three (3) secondary clarifiers, and UV disinfection. 
Three (3) additional clarifiers are available on standby for high flow periods. Treated 
effluent is discharged into the Mississippi River though an outfall sewer. Waste 
activated sludge is aerobically digested for stabilization and the stabilized biosolids are 
gravity thickened and dewatered by centrifuges. During winter months, the dewatered 
biosolids are hauled to an offsite storage facility and ultimately land applied.  

2.1.2.1 Design Wastewater flows 

Design flow projections from 2021, 2026, 2031 and 2041 were calculated as part of 
Phase 1 of the Master Plan. Flow projections show that for a 20-year planning horizon, 
the design average daily flow is 10,625 m3/d, hence an expansion of the plant’s rated 
capacity of 2,725 m3/d (i.e., a 35% increase in capacity) would be required. 

Moreover, it was projected that the WWTP would reach 90% of its rated capacity (7,110 
m3/d) in 2022 with a Town population of ~14,400 and will reach its rated capacity (7,900 
m3/d) in 2024-2025 with a Town population of ~16,300, i.e., within the 5-year planning 
horizon. 

2.1.2.2 Future Wet Weather Flow Capacities 

According to the Facility Optimization Report prepared by the OCWA in 2020, given the 
high wet weather flows experienced at the plant, continuing the current wet weather flow 
treatment strategy is recommended to maintain stable secondary and tertiary treatment 
operation and performance. Historical flows for the period of 2017 to 2019 were 
calculated showing that the average flow for this period was 6,541 m3/d with maximum 



Municipal Class Environmental Assessment - Environmental Study Report 
2 Background: Water and Wastewater Master Plan 
January 25, 2023 

 
7 

daily flows recorded as high 31,856 m3/d during wet weather conditions. The data 
shows that the peak flow capacity of the phys/chem system (22,000 m3/d) was met or 
exceeded on seven (7) occasions during this timeframe. The data also reveals 
extended periods of time of weeks/months duration when the influent flows are 
consistently higher than the wet weather threshold of 10,400 m3/d (e.g., March-April 
2019, likely related to Spring melt). In addition, the year 2020 Annual Report flow data 
for the plant is consistent with the year 2017-2019 period with annual average flow of 
6,118 m3/d and a max day flow of 22,111 m3/d. 

Based on the assessment of the sanitary collection system, wastewater treatment 
sanitary flows are projected to exceed 34,000 m3/d under the design event in 2026 and 
exceed 44,000 m3/d in 2041. In comparison, a peaking factor of 4.0 corresponds to a 
similar peak hourly flowrate of 42,500 m3/d. This value is considered in the evaluation of 
alternatives and the plant expansion design. In rare events, peak flows are projected to 
reach up to 80,000 m3/d in 2041. This rare event is not a design condition but illustrates 
potential impacts of extreme climate change on the system. 

The plant’s wet weather flow treatment capacity of 10,400m3/d represents the ability to 
accept flows through the normal treatment train before requiring bypass to the 
physical/chemical clarifier system, which can accommodate excess peak flows of up to 
11,600m3/d (total plants flows of 22,000m3/d).  

2.1.2.3 Treatment and Compliance Requirements 

The plant operates under the Carleton Place Water Pollution Control Plant CofA No. 
5001-7FZT4A (MOE, October 3, 2008). It should be noted that new proposed effluent 
criteria were initially presented in the Phase 1 Report appended to the Master Plan. 
However, following pre-consultation with the MECP, a new Assimilative Capacity Study 
(Appendix A) was completed which presented new updated criteria and objectives, 
superseding those in the Phase 1 Report. At the request of the MECP, only a single set 
of new criteria and objectives were proposed rather than using a different value at each 
flow rate, as in the current ECA (CofA).  

2.1.2.4 Plant Loadings 

Projections of the design loads to the plant from 2021, 2026, 2031 and 2041 were 
calculated as part of Phase 1 of the Master Plan. Projections are based on the future 
per capita design loading rates that were selected in the Design Basis Memo appended 
to the Master Plan. These values are used during design stages to size plant 
processes.  



Municipal Class Environmental Assessment - Environmental Study Report 
2 Background: Water and Wastewater Master Plan 
January 25, 2023 

 
8 

2.1.3 Challenges and Constraints 

The sections above describe the remaining treatment capacity of the plant and 
projected future wastewater flows and generation rates, which form the primary need for 
expansion of the facility or investigating other ways to reduce future contaminant 
loadings to the Mississippi River. In relation to this, there are several challenges and 
constraints related to the system that were considered during the evaluation of 
alternatives, including: 

• Existing space constraints to add new tanks and/or buildings for a process 
expansion 

• Existing floodplain limits that may further limit land available for expansion 

• Existing yard piping and utility corridor conflicts 

• Managing excess wet weather flows through wet weather treatment, whether 
continued use of phys/chem clarifiers, or other technology, to operate stable 
secondary and tertiary treatment processes in future. New tertiary filtration will be 
required to meet new monthly non-compliance TP limits. This would include 
additional processes such as sand filtration, cloth media filter disks or enhanced 
sedimentation. Finding suitable space and sufficient hydraulic head for the new 
process may be challenging 
[...]
degree of technical or scientific achievement as it is a common structure that is found 
elsewhere in the province. 

3.3.2 Archaeology 

A Stage 1 Archaeological Assessment (Appendix D) was conducted in accordance with 
the MCM 2011 Standards and Guidelines for Consultant Archaeologists to determine 
the potential for the presence of known and/or potential archaeological resources in the 
Study Area.  

The WWTP comprises several structures, tanks, paved roads, gravel parking lots, and 
manicured lawns. Much of the property has been built up in relation to the surrounding 
area. The southern portion of the WWTP is manicured lawn and was lower in elevation 
in relation to the surrounding landscape. The proposed site extends into a municipal 
yard that has been previously covered with gravel. A distinct change in elevation is 
present along the fence line leading to the WWTP, showing that the WWTP property is 
artificially higher than the surrounding area. There is also a noticeable difference on 
either side of Francis Street. The field on the north side of Francis Street is noticeably 
lower than the landscape on the southern side of Francis Street, indicating that the 
south side has been built up and graded. 

A review of soil texture and topography provided an indication of past settlements. The 
background information of the Study Area indicates that its geology mainly consists of 
shallow soil over limestone, with shallow tracts of clay near the Town, and bogs in the 
region as well. Soils in the Study Area comprise loam, which are generally used for 
pasture and agriculture. The background information of the Study Area demonstrated 
that the Study Area retained potential for the recovery of pre- and post-contact 
Indigenous and Euro-Canadian archaeological resources. Two archaeological sites 
were identified within one (1) kilometer of the Study Area, consisting of Euro-Canadian 
residential sites. 

Portions of the Study Area demonstrate potential for the recovery of pre- and post-
contact Indigenous and Euro-Canadian archaeological resources. However, the 
property visit demonstrated that the WWTP area has been widely disturbed from 
previous construction, grading, and landscaping activities. As such, it was determined 
that the existing WWTP site does not retain potential for the recovery of archaeological 
resources. Any areas that were not previously disturbed (i.e., forest areas) were not 
included in the Stage 1 Archaeological Assessment.  



Municipal Class Environmental Assessment - Environmental Study Report 
3 Existing Environmental Conditions 
January 25, 2023 

 
20 

3.4 Climate Change Considerations 

The 2014 Provincial Policy Statement issued under the Planning Act advises of the 
need to consider climate change adaptation and mitigation. The MECP provides further 
guidance on considering climate change adaptation and mitigation in the environmental 
assessment process (Considering climate change in the environmental assessment 
process | ontario.ca; MECP Guidance on Considering Climate Change). With climate 
change leading to highly variable conditions, adaptation measures may be required in 
the future to ensure the infrastructure’s resiliency and mitigate the impact of extreme 
weather events. Climate change and the potential impact to infrastructure is highly 
uncertain. This uncertainty should be considered in engineering planning and design 
initiatives. 

As recommended in the MECP Guidance on Considering Climate Change, the Phase 1 
Report appended to the Master Plan presents the historical means, trends and 
projected trends in average total precipitation and average mean temperature for the 
Study Area, and potential impacts to the different components of this EA are identified. 
The Resiliency Plan – Wastewater Treatment Plant, prepared by J.L. Richards in 2018, 
relate to climate change and water infrastructure resiliency for the Town. The study 
concluded that some of the infrastructure required to accommodate population growth 
could also contribute to enhancing the facility’s resiliency to climate change. Measures 
to enhance the treatment facility’s resiliency were also presented.  

For the Town, notable historical weather events include the very wet spring of 2017 and 
2019 (stressing the WWTP) and the very dry summer of 2016. With climate change, 
high and low extreme water levels are more likely to occur. Low water levels can pose 
issues with the assimilative capacity of the WWTP effluent receiving stream. High water 
levels can create risks of flooding at the and could also pose issues with the WWTP 
gravity outfall (requiring pumping of effluent). Climate change resilience was considered 
as part of the preferred alternatives for the WWTP. 

The MECP Guidance on Considering Climate Change also highlights the importance of 
considering and understanding the potential impacts that a project may have on climate 
change. This can be done qualitatively and includes reviewing measures that could 
contribute to climate change mitigation. 

As recommended in the MECP Guidance on Considering Climate Change, potential 
climate adaptation and mitigation measures were considered in the evaluation of 
alternatives and are outlined in the Alternatives Technical Memorandum appended to 
the Master Plan, as well as in each component’s implementation plan. As discussed 
later in this report, Stantec completed an Assimilative Capacity Study (Appendix A) to 
model the effects of increased wastewater flows and loadings from a potential 
expanded or new treatment plant, and to propose new future effluent criteria. Following 
further consultation with the MVCA, Stantec also completed a Sensitivity Analysis 

https://www.ontario.ca/page/considering-climate-change-environmental-assessment-process
https://www.ontario.ca/page/considering-climate-change-environmental-assessment-process


Municipal Class Environmental Assessment - Environmental Study Report 
3 Existing Environmental Conditions 
January 25, 2023 

 
21 

Memo (Appendix E) on some parameters on the results of the Assimilative Capacity 
Study, to simulate potential impacts of climate change.  

The impacts of climate change and extreme weather events on the WWTP include: 

• Increased peak inflow during wet weather event with increased precipitation or 
severe storms 

• Increased peak inflow during spring melt due to higher temperatures and greater 
snow loads 

• Flooding during higher river flows due to increased precipitation 

• Lower river flows and reduced assimilative capacity due to decreased 
precipitation/prolonged droughts 

• Impact of temperature increase on aeration system  

• Odour generation with temperature increase 

• Wet weather treatment of snowmelt with temperature increase 

• Severe storms interrupting deliveries or leading to power outages 

To address potential climate change impacts and increase resilience to climate change, 
different measures could be integrated in the WWTP expansion design. Opportunities 
for climate change adaptation include: 

• The implementation of robust & efficient treatment processes throughout all 
seasons 

• The addition of equalization storage, and increased chemical and sludge storage, 
to accommodate future peak flows 

• Increased generator capacity, in the event of a power outage 

• Flood-resistant facility design 

• Lower effluent concentration limits, in the event of low water levels 

Opportunities for climate change mitigation (greenhouse gas [GHG] emissions 
reduction) and energy savings include: 

• The implementation of more energy efficient processes, to mitigate the impacts 
of increased energy consumption 



Municipal Class Environmental Assessment - Environmental Study Report 
4 Phase 3 - Alternative Design Concepts for Preferred Solution and Evaluation 
January 25, 2023 

 
22 

4 Phase 3 - Alternative Design Concepts for Preferred 
Solution and Evaluation 

Phase 3 of the MCEA process involves identifying alternative design concepts for 
implementation of the preferred alternative solution. The recommendations and scope 
of the expansion is determined based on an updated review of existing conditions, and 
design alternatives are identified and evaluated to determine the net impacts to the 
natural, socio-economic, cultural, and technical environments, while taking into 
consideration input from the public, Agencies, and Indigenous Nations.  

4.1 WWTP Expansion Needs and Constraints 

The following is a summary of WWTP planning constraints and needs, some of which 
were discussed in the Master Plan: 

• The WWTP requires an expansion by 2025 to increase its rated capacity to 
10,625 m3/d and peak design flow to 42,500 m3/d to meet 20-year design 
average daily and peak hourly flows. 

o The influent design loads are anticipated to increase proportionally with 
service population and combined with the need for continuous nitrification, 
will require a significant increase in secondary treatment capacity. 

o The existing plant experiences high peak flows, upwards of 30,000 m3/d, 
particularly during the Spring, and is believed to be significantly influenced 
by inflow and infiltration (I/I) and potentially illegal sump pump 
connections. To meet future growth, a peak hourly flow of 42,500 m3/d 
should be designed for and will require significant capacity increases for 
raw sewage pumping, preliminary treatment (screening and grit removal), 
tertiary treatment, and disinfection. 

•  An updated assimilative capacity study (ACS) was completed as part of this 
MCEA to determine the appropriate effluent limits and objectives for the 
upgraded WWTP facility. 

o  It is expected that tertiary treatment (or ultrafiltration) and continuously 
nitrifying secondary treatment will be required to meet the new non-
compliance limits for Total Phosphorus (TP) and Total Ammonia Nitrogen 
(TAN). 

• The existing WWTP site has very limited space between processes for interior 
expansion. 



Municipal Class Environmental Assessment - Environmental Study Report 
4 Phase 3 - Alternative Design Concepts for Preferred Solution and Evaluation 
January 25, 2023 

 
23 

o The land directly east of the WWTP is a hazardous waste depot and 
compost yard owned and operated by the Town. This depot is intended to 
be moved to the planned municipal yard on Bates Drive, which may open 
up space for WWTP expansion. 

• A geotechnical investigation was not completed at the existing site but based on 
background document review and the proximity to the river, it is expected that 
any deep excavations would encounter rock and groundwater. 

• A SAR review was completed at the existing site and the southern portion of the 
hazardous waste depot area and did not identify any SAR on the existing 
property but found several potentially suitable habitats for Blanding’s turtles and 
SAR Bats. These should be considered at the design stage.  

• A Stage 1 AA was completed at the existing site and the southern portion of the 
hazardous waste depot area (previously disturbed) and determined the site as 
having no archaeological potential, with no need for further investigation 
recommended. However, during Detail Design, if previously undisturbed areas 
are proposed to be impacted, additional archaeological investigations are 
required.  

4.2 Long List of Wastewater Treatment Options  

4.2.1 Wastewater Treatment Options Long List Development 

A long list of wastewater treatment options potentially suited to expand the existing 
WWTP was developed and screened out. Each of the long-listed options was selected 
for its ability to provide tertiary treatment, which is a requirement for the WWTP 
expansion as shown in the ACS (Appendix A).  

The long list of wastewater treatment options included:  

• Facultative lagoon + Submerged Aerated Growth Reactor (SAGR) for ammonia 
removal + filters for Total Phosphorous (TP) removal. 

• Sequencing Batch Reactors (SBR) + filters for TP removal. 

• Conventional Activated Sludge (CAS) + filters for TP removal. 

• Rotating Biological Contactors (RBC) + filters for TP removal. 

• Membrane bioreactor (MBR) 



Municipal Class Environmental Assessment - Environmental Study Report 
4 Phase 3 - Alternative Design Concepts for Preferred Solution and Evaluation 
January 25, 2023 

 
24 

4.2.2 Wastewater Treatment Options Long List Screening 

A series of critical questions were identified to screen the various expansion options 
(Table 3) to help narrow down a short-list of feasible treatment process options for 
further evaluation. The questions selected for screening the options are as follows: 

1. Is there sufficient space for a new process? 

2. Will MECP approve the new process and issue a letter of conformance? 

3. Are there other proven installations in Ontario? 

4. Are there suitable sludge management options available? 

5. Does the process maximize and optimize the use of existing infrastructure? 

6. Will the process provide capacity to service growth and allow for expansion 
beyond the 20-year planning horizon?



Municipal Class Environmental Assessment - Environmental Study Report 
4 Phase 3 - Alternative Design Concepts for Preferred Solution and Evaluation 
January 25, 2023 

 
25 

Table 3: Long List of Wastewater Treatment Options Screening 

Process Sufficient 
Space 

MECP 
Approval 

Proven 
Installs 

Sludge 
Plan 

Use Existing 
Infrastructure 

Future 
Expansion 

Pass / Fail - Comments 

Lagoon 
+ SAGR 
+ filters 

No Yes Yes Yes No No Fail: Insufficient space for current / 
future expansions; poor use of 
existing mechanical treatment 
plant infrastructure 

SBR + 
filters 

Yes Yes Yes Yes No Yes Fail: Requires significant operator 
oversight; poor use of existing 
mechanical treatment plant 
infrastructure 

CAS + 
filters 

Yes Yes Yes Yes Yes Yes Pass: carried forward for further 
evaluation 

RBC + 
filters 

Yes Yes Yes Yes No Yes Fail: Can have variable treatment 
and effluent quality; poor use of 
existing mechanical treatment 
plant infrastructure 

MBR Yes Yes Yes Yes Yes Yes Pass: carried forward for further 
evaluation 



Municipal Class Environmental Assessment - Environmental Study Report 
4 Phase 3 - Alternative Design Concepts for Preferred Solution and Evaluation 
January 25, 2023 

 
26 

The short-list of wastewater treatment options, herein referred as Alternative Design 
Concepts identified based on the results of the screening assessment are: 

• Alternative 1 – WWTP Conventional Activated Sludge Treatment Upgrade 
• Alternative 2 – WWTP Membrane Bioreactor Treatment Upgrade 

These alternatives will be further explored and evaluated in the following sections. The 
full evaluation of treatment options is included in the WWTP Expansion Options 
Evaluation Memorandum (Appendix F).  
 

4.3 Short-listed Options for Evaluation 

4.3.1 Alternative 1 – WWTP Conventional Activated Sludge Treatment 
Upgrade 

A conventional plant expansion involves providing additional capacity to accommodate 
growth using the same or similar technology as existing in the treatment plant. 
Alternative 1 includes expanding the WWTP by adding new aeration tanks and 
secondary clarifiers to increase the plant’s secondary treatment capacity and adding 
tertiary treatment with filtration. This option seeks to maintain use of the existing 
processes, where practical, while providing new infrastructure where necessary to 
increase treatment capacity to accommodate future growth. Furthermore, the layout of 
the sanitary collection system can be maintained with this WWTP expansion option. 

A significant portion of the Town-owned land to the east of the existing site will be 
required to provide adequate space for new infrastructure, as shown in Figure 4, given 
the existing plant property is constrained by existing infrastructure and underground 
utilities. The land to the east of the existing plant has been previously disturbed as it is 
used as a hazardous waste depot and compost site. The depot is intended to be moved 
to the planned municipal yard on Bates Drive. Although this alternative could lead to a 
reduction in land, this does not impede on parkland or on the Mississippi Riverwalk 
Trail. However, Alternative 1 would involve encroaching on existing treed areas to 
provide sufficient space for new infrastructure. A summary of the advantages and 
disadvantages of a Conventional Activated Sludge Treatment Upgrade is provided in 
Table 4. 



Municipal Class Environmental Assessment - Environmental Study Report 
4 Phase 3 - Alternative Design Concepts for Preferred Solution and Evaluation 
January 25, 2023 

 
27 

 

Figure 4: Alternative 1 - WWTP Conventional Activated Sludge Treatment 
Upgrade 

Table 4: Summary of Advantages and Disadvantages of Alternative 1 - WTP 
Conventional Activated Sludge Treatment Upgrade 

Advantages Disadvantages 
• Proven technology 
• Well understood 

capital and long-
term O&M 
requirements 

• Ability to achieve low 
TP as low as 0.15 
mg/L monthly non-
compliance limit 

• Simplified MECP 
approvals 

• Larger footprint to accommodate expanded capacity 
• Limited energy savings opportunities over existing: Some 

opportunities available through equipment selection, controls, 
anoxic selectors, etc. 

• Added complexity of operating the new secondary treatment 
processes in conjunction with the existing plant. The existing 
aeration tanks are relatively shallow (~3.2m in depth) in 
comparison to the current industry standard (>4m in depth). 

• Numerous flow splits required making hydraulic control more 
challenging. 

• Likely will require effluent pumping to discharge effluent to river 
during 100-year flood event based on existing plant’s hydraulic 
grade line in combination with headloss through new tertiary 
filters. 

• Requirement to treat filter backwash reduces overall capacity of 
plant, especially during peak flow events. 

• Highest initial capital expenditure and lifecycle cost. 



Municipal Class Environmental Assessment - Environmental Study Report 
4 Phase 3 - Alternative Design Concepts for Preferred Solution and Evaluation 
January 25, 2023 

 
28 

4.3.2 Alternative 2 – WWTP Membrane Bioreactor Treatment Upgrade 

MBR, as an advanced activated sludge wastewater treatment process, typically consist 
of a suspended growth biological reactor coupled with a submerged ultrafiltration 
membrane system. Mixed liquor from the biological reactor is fed to the membrane 
tanks and clean effluent is drawn through membrane filters by permeate pumps. The 
membrane essentially provides the functions of secondary clarification and tertiary 
filtration in a CAS process, thus eliminating the need for secondary clarifiers and 
tertiary filters. 

Alternative 2 includes expanding the WWTP by converting the existing secondary 
clarifier tanks to aeration tanks to increase the plant’s secondary treatment capacity and 
adding MBRs to provide clarification and improve effluent quality to tertiary treatment 
level. Existing WWTP infrastructure will be reused in conjunction with new tanks and 
buildings required for Alternative 2. Furthermore, the layout of the sanitary collection 
system can be maintained with this WWTP expansion option. 

Similar to Alternative 1, a portion of the land to the east of the existing site will be 
required to provide adequate space for new infrastructure as shown in Figure 5. 
However, new infrastructure required for Alternative 2, including MBR, disinfection, and 
solids management buildings, has a smaller proposed footprint than Alternative 1 and is 
not constrained by the existing plant’s hydraulic grade line. Adequate space for the 
Alternative 2 proposed buildings and tanks can be provided in the previously disturbed 
area of the Town’s current hazardous waste depot, resulting in minimal impacts to treed 
areas. A summary of the advantages and disadvantages of an MBR plant expansion is 
provided in Table 5.  

  



Municipal Class Environmental Assessment - Environmental Study Report 